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R for Al ts & NSAIDS in Perioperative Procedures!+ 121314151617
Drug Hold before surgery|
5 [ ASA AseiRIN Depends _———— | Patients taking ASA who ar
@ | Clopidogrel pLavix 5days (seebelow) | » Undergoinga procedure associated with a low riskof bl eeding s hould continue ASA (e.g. minor dental, derm, or cataract surgeries).
B [Prasugrelernent 7 days (seebelow) | * Undergoinga procedure associated with a highrisk of bleeding should hold ASA 7-10days prior to surgery (e.g kidney biopsy).
£ [ Ticagrelor sriunTa S days (see below) Remind patient to restart ASA after surgery |
=< | Ticlopidine ricuo 14 days * Undergoingarthrocentesis may continue ASA.
Celecoxib ceLeBREX 2-3days = Undergoingnoncardiacsurgery & at low riskof cardiovascular events should hold ASA 7-10 days before surgery.
4 [(buprofenacvi/momm | ¥ day Note: surgery can be an opportune timeto ensure ASA s still indicated - consider deprescribing ASA in select patients.
3 [Ketorolac roracor 1day = Undergoing noncardiacsurgery & at moderate to high risk of cardiovascular events (e.g. ischemic heart disease,
Z [ Meloxicam vosicox 3 days compensated or prior HF, diabetes, renal insufficiency, or cerebrovascular disease), suggest continuing ASA. Foiw 2 P sutgrow
Na proxen ALeve 3days = Requiring CABG surgery, continue ASA.
Patients receiving dual antiplatelet therapy (DAPT): oo 2018 AlA 2016

« Patients with a coronary stent undergoing elective noncardiac surgery:
©Bare-metal stent: delay surgery forat|east 1 month after PCI.CC518 SRMOL AHALS (.68
© Drug-eluting stent: delay surgery for atleast 3 months €578 ER/Mc

« Patients with a coronary stent undergoin,
(ERMA) (i nimum 2-3 days);

: Continue ASA perioperatively;

AHALE Il CEO) to & months after PCI. AHAE (LENRl samj -urgent surgery: delay for at | east 1 month 6518 (Whiq)
o Continue ASA perioperatively whenever possible, €5 1# (WiLQ), AHA1E (.€50) Hold clopidogrel andticagrelor for 5-7 days pre-op, and prasugrel 7-10 days pre-op.“=¥'1# Wid) Restart
maintenance-dose DAPT post-op once deemed safe by s urgeon €518 WRVLO) Note: ensure DAPT therapy stillindicated —see Pg 19-20 RxFiles Durationof DAPT chart
CABG surgery: #18(5%/MA) hol d clopidogrel and ticagrelorideally 5 days before el ective CABG ©©5'%
"33 WD) hold prasugrel ideally 7 days before el ective CABG ©5'12 5RMA) (minimum 5 days) 05518 Wrvia

&= PERIOPERATIVE ANTITHROMBOTIC MANAGEMENT: Before & After an Invasive Procedure ! ©HEST'12, 2.3 Thrombosis CON13, 4 (0518

Margaret Jin PharmD © www.Rx

esca Apr2020

STEPS for Managing Perioperative Ar [Warfarin, g counanin & Direct Oral A (DOACs) {.

ELIQUIs, Dabigatran PRADAKA,

LIXIANA **¥*"* 4%, Rjvaroxaban XARELTO

Ste Determine procedure ornottobri

Very Low Procedure Bleeding Risk

Cataract removal, dental extractions (1 or 2 teeth SC183 =t ), teeth cleaning, minorskin procedure (e g. skin biopsy, skin cancer

Step 3:Choose pre-o t-opmal

accordi

For Very Low procedure bleeding risk (Thrombosis Canada):
Continue anticoagulation (warfarin & DOACs), UISECONTROL
Minor procedures do not need warfarin interruption, Momtnss Canate 17

B scas
remousl, abscessindsion® ) For Very Low & Low Bleeding Risk = go to Step 3

Low Procedure Bleeding Risk

Cardiac device implantation (pace maker insertion orinternal defibrillator placement) BRUSEONTROL, C05 AF 14 jomd®ond, Highquaity)

Coronary angiography (eg. PQ), Dental/De matologic procedures

Endos copic procedures [Ca psule endoscopy, Diagnostic (colonoscopy, esophagogastroduodenoscopy,
flexible sigmoidoscopy) induding biopsy, Endoscapic retrograde cholangiopanc reatographywithout

“stop 2 days prior
Tans[ian

eg

For Low procedure bleedi

to Px" for dabigatran:
&Jian7 [ians

No need to stop warfarin before
PRE-OP

grisk (Thrombosis Canada): Px:

urgery or procedure
POST-OP

stop 1 day prior toprocedure

Resume 1 day after Px

Dahmanan (BID} Crcl >50mL/min:

stop 1 day prior to procedure
€rCl 30-50mL/min

JAM dose | ves |

sphincterotomy, Endoscopic ultrasonography without fine -needle aspiration, Enteral stent deployment
P my, P ograply P 2 ploy! i s | ves |

- stop 2 days prior toprocedure

(without dilation), Enteroscopyand diagnostic balloon-assisted enteroscopy]
Laparoscopic cholecystectomy or inguinal hernia repair
Ophthalmologic procedures

Selected invasive procedures [bone ma row aspirate & biopsy, lymph node biopsy, thorace ntesis, paracentesis, arthrocentesis]

surgery morning

L£rCl<30ml /min (C1in Canada)
stop 2 to 5 days priorto Px

Resume 1 day after
procedure

Resume 1 day after Px

Edoxaban (daily) stop1day ‘toprocedure
icaily) stop 1 dayprior toprocedure

Resume 1 day after Px

High ProcedureBleeding Risk High (>10%/yr TErisk) = Bridge with LMWH/UFH (at therapeut dose)

- Mechanical | =Any mitral valve prosthesis

E:;:':;;“‘C’g:r’:ci[ﬁ:;’[’B*;ﬁ:r’::ar';:r::r";::i‘:’“e"ﬂ Heart Valve | »Any caged-ballor tilting disc aortic valve prosthesis

sphincterotomy, Cystogastrostomy, Endoscopic (M) SRS TSNS

hemostasis, Endoscapic ultrasonography withfine{ | #1712l *CHADS:2 of 5 or 6

needle aspiration, Percutaneous endoscopic Fibrillation | sRecent (<3 mos)stroke/TIA

gastrostomy placement, Pneumaticor bougie (5E) *Rheumatic valvular heart disease

dilation, Polypectomy, Therape utic balloon-assisted [ Venous *Recent (<3 mos) VTE

enteroscopy, Treatment of varices, Tumor ablation| | Thrombo- | eSevere thrombophilia (e . deficiency of protein C,

by any technigue] embelism protein S, orantithrombin; antiphospholipid
Intestinal anastomosis surgery (WTE) antibodies; multiple abnormalities)

Lung resection surgery

Major lower limb orthopedic surgery [hip/knee
joint replacement]

Major urologic surgery [prostatectomy, bladder
tumour resection]

Major vascular surgery [abdominal aortic

May also include those with a prior stroke/TIA occurring > 3 mos before
the planned surgery & CHADS; <5, those with prior thromboembolism
during temporary interuption of VKAs, orthose undergoing certain
types of surgeryassociated with an “T* risk for thromboembolism /
stroke (eg @rdiacvaie replacement, carctid endarerectomy, majorvascular surgery)
CCS AF'16: bridge f CHADS224, mechanical heart valve, stroke/TIAin
aneurysm repair, aortofemoral bypass] past 3 months, rheumatic heart disease. CoeRinsl Recome ation, Low-Cusy
Neurosurgery [intracranial or spinal]

Moderate (5-10 TE risk) = Bridging i tional (u i i
Selected invasive procedures [kidney biopsy, o ebe {51026y TE rlsk) = EER IS ENI NI (kA et S by

PRE-OP & POST-OP

PRE-OP

Day -5:stop warfann Apixaban (BID) Apixaban
Day -3: [f bridging, startIVUFH /SC | stop 2 days prior to Resume 2 days
LMWH procedure after procedure
-1:INR testing (if INR >1.5, gne | Dabigatran (BID) Dabigatran

vitamin K1 1-2mg PQ); if
bridging, adjust/stop LMWH on
the AM before Px (omit PM dose
ifBID dosing; W total daily dose
by 50% with daily dosing)

Day 0: ifbridging, stop UFH 4-6 hrs
before Px; resumewarfarin12-
2ahrs after Px if ptdrinking fluids

CrCl >50mLfmin

to procedure

Crcl <30mL/min

(Ciin Canada)

prior to procedul

stop 2 days prior to Px
£rC1 30-50mL/min
stop 3 to 4 days prior

stopat least 5days

Resume 2 days
after procedure

re

Day +1 to +3: if bridging, resume
UFH/LMWH when hemostasis
secured& notearlierthan 12 hrs
after surgery; resume warfarin
when patient drinking fluids

Day +5,46: if brideing, stop

Edoxaban (daily)

procedure

rocedure
UFH/LMWH when INR B

Spinal/epidural anesthesia
Nonsevere thrombophilia (e.g. heterozygous factor v
Leiden or prothrombin gene mutation)

Intermediate Procedure Bleeding Risk 5 sk
= Active cancer (treated within 6 mos or palliative)

Other intraabdominal, intrathoracic, orthopedicor
vascular surgery

Low {<5%/yr TE risk) = No bridging (but do stop warfarin/DOAC)

= ) MHV | eBileafietaortic valve prosthesis += 1 RF: AF, prior
prostate biopsyEsc 18 lowblesting sk, live - . =
e S stroke/TIA, HTN, DM, HF, age> 75 yr
pericardiocentesis] AP SCHADS: of 3 ord 1 ic
VTE | *VTE within past 3-12 mos; recurrent VTE 1=

stop 2 days prior to

Rivaroxaban (daily)
stop 2 days prior to

Edoxaban
Resume 22
days after Px

days after
procedure

. MHV | eBileafletaortic vale prosthesis without AF + no stroke RF
Ifon warfarin, gotoStep2, theq5¥P3 AF *CHADS; < 3 (assuming noprior stroke/TIA) BRIDSE
1fon DOACs, gotoStep 3 (No bridging) VTE | «VTE > 12 mos previous +no other risk factors

Tinzaparin INNOHEP 175 1U/kg SC daily; or

® _Unfractionated Heparin (UFH) I\ to attain aPTT 1.5-2 X aPTT con¥d

2 To minimize risk of TE while patient is not anticooguiated with worfarin
Bridging Dose Regimens & Recommendations

Therapeutic dose - most evidence. Enoxaparin or dalteparin preferred in MHV.

*  Enoxaparin Lovenox 1 mg/kg SC BID or 1.5 mg/kg SC daily; or

*  Dalteparin FRAGMIN 100 IU/kg SC BID or200 IU/kg SC daily; or

.
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